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890W/990W
WINDROW PICK-UP

GENERAL INFORMATION

1. Whenevertheterms leftor right are used, t should be understoodtomeanfroma position facing in direction
of travel. -

2. Throughout this manual you find common hardware not llustrated, but listed in the description column.
The service part immediately preceding a hardware listing is the part using these particular items for
mounting purposes. This hardware is not included with the service part or assembly when ordered as a
replacement.

3. NEWHOLLAND NORTHAMERICA, Inc. is continually strivingtoimprove its products. We must, therefore,

reserve the right to make improvements or changes when it becomes practical and possible to do so,
without incurring any obligation to make changes or additions to the equipment sold previously.

ORDERING PARTS

1. Please submit orders onthe Standard Dealer Order Form and mailto your Branch Office. The form should
be completely filled in and any special routing so indicated. Telephone orders, being less accurate, should
be limited to "emergency situations".

o itis advisable to consult the Service Parts Price List and/or the Historical Reference List for part number
supersession, package quantity and other pertinent information.

ALWAYS USE GENUINE NEW HOLLAND PARTS

NEW HOLLAND NORTH AMERICA, INC., 500 DILLER AVENUE, NEW HOLLAND, PA 17557

5089021 January, 1995
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890W/990W
WINDROW PICK-UP
DESCRIPTION PAGE
'MODEL 890W
AUGER&GAUGERDRIVE . oo ittt it eet ittt tsina e o aeeonsaaeesnees 1-11 THRU 1-15
MAINFRAME . .. ittt ittt ittt et e et ta e c e et s e toossnssaseos 1-7.9
PICK-UP & PICKUP DRIVE . . ot ittt ittt it i e s a st aae s e 117,19
SKID SHOE &« o ot e e et e ettt e e e h. ... 125
TRANSPORTWHEEL DRIVE . . . . ittt ittt et ettt e i me oo oe s e s et 1-27
WHEEL & ROLLERBUNDLE . . . . o ottt it e e et i i ae et et s s sa s se oo 1-21,23
MODEL 990W
AUGER & DRIVE . .. . it ittt ittt et et e ea e s i s 1-35 THRU 1-39
MAINFRAME . ittt i it ettt it e s e it s e 1-29 THRU 1-33
PICK-UP REEL DRIVE . .. ittt ittt ittt et s ettt o s e et ee e 1-41 THRU 1-47
METRICINFORMATION . o ot ottt ittt ettt et ettt et e s s s s st e e o e 1-4
NUMERICAL INDEX . .t it ittt ettt et te e et e s ta e ottt e taa e e 1-51,52
RECOMMENDED INITIAL PARTS STOCK . .. .ttt e e e e e e s e e 1-49

5089021 January, 1995
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890W/990W
WINDROW PICK-UP

METRIC & INCH HARDWARE

Allowances have been made in punched and drilled holes to allow interchangeability of metric and inch
dimension hardware in fastening and mounting applications. However, this interchangeability does not
apply to tapped holes or using mefric dimension nuts on inch cap screws, studs and bolts. Likewise, inch
dimension nuts cannot be used on metric cap screws, studs or bolts.

Following is a listing of Common sizes for substitution.

Inches Millimeters
Screw Diameter
3/16" 5mm .
1/4' 6mm
5/16" 8 mm .
*3/8" *0 mm
12’ 12mm
916" 14 mm
58" 16 mm
Screw Length
5/g" 15 mm ’
34" 20 mm
X *25 mm
1-1/4" 30 mm
138" - 35mm
1-12° 40 mm
1-3/4" 45 mm
2 50 mm '
2-1/4* 60 mm
2-3/4" 70 mm .
3 80 mm
312" 80 mm
4 100 mm

* EXAMPLE:  For most applications a 3/8" x 1" cap screw and nut can be replaced by a
10 mm x 25 mm cap screw and nut.

For additional size information and possible substitutions, either inch to metric or mefric to inch, please
refer to the conversion table in this catalog.

January, 1995 5089021
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890W/990W
® 'WINDROW PICK-UP
Inch Fractions and Decimals to Millimeter Equivalents
INCHES INCHES INCHES - INCHES -
Fraction | Decimal | "™ [ Fracton | Decmal | MM [ Fraction | Decimal Fraction | Decimal
_ 0004 o 3 7620 Z 7874 | 20 - 1969 50
- 001 ws | w6 | 318 7938 | 564 | 7969 | 20241 2,000 508
- 0039 10 - | 3150 8 136 | 8125 | 208 | 248 | 2125 54
- 005 127 | o4 | 081 8334 - 8268 | 21 - 2165 55
- 0079 2 - | 34 85 5364 | o8t 21034 | 214 | 225 572
- 0008 25 1 | 343 8731 | i | 8438 | 21431 - 2362 60
- ot 254 - | s g 5564 | 8504 | 21808 | 238 | 2375 603
- o118 3 2364 | 3594 0.128 - s | 2 212 | 250 635
164 | 0156 397 - | a0 a5 s | 80 | 2205 2559 65
- 0157 4 ® | a5 o525 | s7ea | B9 | 262 | 258 | 2605 667
- 0197 5 2564 | 3906 0922 - 9 2000 | 234 | 270 699
® - 0236 6 - | w7 | 10 - 9055 | 23 2756 70
- 025 635 - 4 0160 | 2932 | 9083 | 23019 | 278 | 2875 73
- 0276 7 172 | 4082 | 10319 | sae4 | 219 | 23416 - 2953 75
’ - 0295 75 — | 4134 | 105 1516 | sars | 23813 3 3,000 762
1m2 | o313 794 | 274 | 4219 | 10718 - a9 | 24 - 3150 80
- 0315 3 - | &t | 1 6164 | 9531 24209 | 314 | 325 826
- 0354 9 me | 45 | 11113 | 3@ | 9688 | 24606 - 3346 85
- 0394 1 2964 | 4531 | 11509 - 943 | 25 3R | 3500 889
364 | 0469 1191 | 152 | 4e88 | 11906 1 1000 | 25400 - 3543 90
- 0472 12 | 424 | 12 - 1024 | 26 - 3740 %5
- 05 1270 | 364 | 4884 | 12303 | 1116 | 1082 | 26988 | s | 3750 953
- 0551 14 - | 421 | 125 - 1063 | 27 - 3837 100
0591 15 ”r |5 12700 - 1102 | 28 4 4,000 1016
. ine | 065 1583 - |58 | 13 8 | 1125 | 2857 = | 43t 110
- 0669 17 34 | 516 | 13097 - 1142 | 2 412 | 4500 1143
- 075 195 | 1772 | 536 | 13494 - 1.181 30 - 4724 120
564 | 0781 1984 - | s5 | 135 1916 | 1188 | 3016 5 5.000 127
- o787 2 3564 | 5460 | 13891 - 1221 31 - 5118 130
- 006 | 23 - | =12 | 1a 114 | 120 | 317 s12 | 5500 1207
2 | 08 2381 | o6 | 5625 | 14288 - 1260 | 2 - 5512 140
- 0984 25 - | sn 145 - 120 | 33 - 5.906 150
® - 1 2540 | 364 | 5781 | 14684 | 1516 | 1312 | 3334 6 6.000 1524
- 1024 26 - | 5908 | 15 - 128 | % - 6299 160
74 | .1083 2776 | 19 | se38 | 15081 | 138 | 135 | 343 &R | 6500 165.1
® - 1181 3 - |s 15240 - 1378 | 35 7 7.000 1778
1’ | 1 3175 | 3964 | 6034 | 15478 147 | 3 - 7.087 180
- 1378 35 - | 6163 | 155 176 | 148 | 3651 72 | 7500 1905
964 | .1406 as?2 | 58 | 6250 | 15875 - 1457 | ¥ - 7.874 200
52 | 1563 3969 - | e29 | 16 - 149 | 38 8 8.000 2082
- 1575 4 aps | 606 | 1622 | 12 | 1500 | 3810 g1 | 8500 2159
164 | 1719 4366 - | s | 165 - 1535 | 39 - 8661 220
- TR 45 o2 | 6563 | 16689 | 1916 | 1562 | 2969 9 9.000 286
y6 | 1875 4763 - | em | 17 1575 | 40 - 9.449 240
- 1969 5 ayes | 6719 | 17066 - 1614 | 41 o2 | 9500 2413
- 2 500 | 116 | 675 | 17463 | 158 | 1625 | 4128 - 9.843 250
1364 | 2081 5159 - | e | 175 - 1654 | 42 10 | 10000 | 254
- 2165 55 - |7 17780 | 11116 | 1688 | 4286 - 1023 | 260
M2 | 2188 555 | 4584 | 7081 | 17.859 - 1688 | 43 11 11000 | 2794
1564 | 2344 5953 - | 7087 | 18 - 12 | 4 - 11004 | 280
- 2362 6 oy | 7188 | 18256 | 1a4 | 1750 | 4445 - 1811 | 300
" | 25 6350 = | 78 | 18s - 1 | 4 2 | 12000 | 3048
- 2559 65 aps | TMa | 18653 - 1811 % 13 | 13000 | 302
. 1764 | 2656 6747 - |70 | 19 1316 | 1813 | 4504 N 13780 | 350
- 2756 7 w |7 19.050 - 180 | 4 14 | 14000 | 3556
w2 | 2813 7144 | a98a | 7856 | 19447 | 178 | 1875 | 4783 15 | 15000 | 381
- 2953 75 = {7 | 185 1890 | 48 - 15743 | 400
@ [ose | 2060 | 750 | 250 | 7813 | 19844 | - | 199 | 4 6 | 16000 | 4084
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890W/990W
WINDROW PICK-UP

FIG. 1- MAIN FRAME - 830W
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890W/990W
WINDROW PICK-UP
FIG. 1- MAIN FRAME - 830W
HAUPT FUNDAMENT RAHMEN
CHASSIS PRINCIPAL
BASTIDOR PRINCIPAL
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 9800704 9800704 1 Main Frame Weld Assy.
2 9800907 9800807 1 Angle, Auger Stripper, Left
88639 8088639 2 | Bolt Round Hd., Short Sq. Neck, G5, 38" x 34"
80680 8080680 2 | Washer, Lock, 3/8°
84944 8084944 2 | Nut 38
3 9800508 9800908 1 Angle, Auger Stripper, Right
88639 8088639 2 | Bolt Round Hd., Short Sq. Neck, G5, 3/8° x 3/4"
80680 8080680 2 | Washer, Lock, 3/8°
84944 8084944 2 | Nut 36
4 703997 8703997 1 Sheet, Bottom
280497 8280497 5 | Bott Round Hd., Short Sq. Neck, G5, 5/16*x ¥4°
145458 8145458 5 Nut, Lock, 5/16° USR
5 703996 8703996 1 Sheet, Side, Right
88206 8088206 1 Screw, Cap, HH, G5, 3/8"x 1°
213404 8213404 1 Spacer
280503 8280503 5 | Botlt Round Hd., Short Sq. Neck, GS, 3/8"x 1°
247780 8247780 5 Nut, Lock, 3/8" USR
6 703995 8703995 1 Sheet, Side, Left
88206 8088206 1 Screw, Cap, HH, G5, 3/8" x 1*
213404 8213404 1 Spacer
280503 8280503 4 | Bolt Round Hd., Short Sq. Neck, G5, 3/8" x 1*
247780 8247780 4 | Nut Lock, 3/8" USR
7 9846006 9846006 2 | Am Weld Assy., Replaces P/N 9800585
87909 8087909 2 | Screw, Cap, HH, G5, 1/2°x 1"
87974 8087974 4 | Screw, Cap, HH, G5, 1/2" x2-3/4"
88871 8088871 4 | Nut, Lock, GC, 1/2*
143479 8143479 6 | Washer, Special
8 9800708 9800708 1 Windguard Weld Assy.
87041 8087041 3 | Pin, Cotter, 1/4"x 1-3/4"
9 44612 8044612 2 | Spacer
88011 8088011 2 | Screw, Cap, HH, G5, 3/8° x 1-1/4"
80680 8080680 2 | Washer, Lock, 3/8"
84944 8084944 2 | Nut3e
10 9801065 9801065 2 | Washer, Special
1 705789 8705789 1 Shield Weld Assy.
523292 8052392 5 | Screw, Lock, 1/4"x 3/4* USR
12 705787 8705787 1 Bracket Weld Assy.
88639 8088639 2 | Bot, Round Hd., Short Sq. Neck, G5, 3/8" x 3/4"
80680 8080680 2 | Washer, Lock, 3/8"
84944 8084944 2 | Nut 3
5089021 January, 1995
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890W/990W
WINDROW PICK-UP

FIG.1- MAIN FRAME - 850W
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890W/9%0W
WINDROW PICK-UP
FIG.1- MAIN FRAME - 8%0W
HAUPT FUNDAMENT RAHMEN
CHASSIS PRINCIPAL
BASTIDOR PRINCIPAL
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
13 704027 8704027 1 | Angle,LH.
280497 8280497 2 | Bott, Round Hd., Short Sq. Neck, G5, 516" x 34"
88639 8088639 1 Bolt, Round Hd., Short Sq. Neck, G5, 3/8* x 3/4"
145458 8145458 2 | Nut, Lock, 5/16" USR
247780 8247780 1 Nut, Lock, 3/8" USR
14 704028 8704028 1 Angle, R.H.
280497 8280497 2 | Bott, Round Hd., Short Sq. Neck, G5, 5/16" x 3/4'
88639 8088639 1 Bolt, Round Hd., Short Sq. Neck, GS, 3/8" x 3/4"
145458 8145458 2 | Nut, Lock, 5/16° USR
247780 8247780 1 Nut, Lock, 3/8° USR
15 9800857 9800957 3 | Washer
16 28285 8028285 1 Spring
17 9602087 9602087 1 Holder, Spring
87845 8087845 1 Screw, Cap, HH, G5, 1/4" x 2-1/2*
280129 8280129 1 Nut, Lock, GC, 1/4°
127567 8127567 AR | Decal Set, 830W
AR- As Required
5089021 January, 1995
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890W/990W
WINDROW PICK-UP

FIG.2- AUGER & AUGER DRIVE - 830W

January, 1995 5089021



1-11

. 890W/990W
WINDROW PICK-UP
. FIG.2- AUGER & AUGER DRIVE - 880W
SCHNECKE & SCHNECKE ANTRIEB
COMMANDE VIS SANS FIN & VIS SANS FIN
COCLEA DE PROPLUSION COCLEA
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 9800712 9800712 1 Auger Weld Assy.
2 43056 8043056 2 | Flange, Bearing
280497 8280497 3 | Bott, Round Hd., Short Sq. Neck, G5, 516" x 34"
80681 8080681 3 Washer, Lock, 5/16*
84943 8084943 3 Nut, 5/16°
3 146258 8146258 AR | Washer
4 785943 8785943 1 Arm Weld Assy.
' Includes: Ref. 19
5 64972 8064972 1 Washer
6 244638 8244638 1 Ring, Retaining
‘ 7 575988 8575988 1 Spring
8 46041 8046041 1 Eyebolt
84944 8084944 2 | Nut 38"
9 795165 8795165 1 Shield
145913 8145913 2 Screw, Lock, 5/16* x 3/4" USR
10 785956 8785956 1 Shaft Weld Assy.
87689 8087689 3 Screw, Cap, HH, G5, 5-1/2" x 1-1/2°
80679 8080679 3 | Washer, Lock, 3/8"
. 1 43458 8043458 1 Washer
88955 8088955 1 Bolt, Carriage, G5, 1/2" x 2-3/4°
88871 8088871 1 Nut, Lock, GC, 1/2°
12 707372 8707372 1 Bracket
13 28781 8028781 1 Spacer
14 43295 8043295 1 Spring, Auger Holddown
15 216328 8216328 2 Bumper
‘ 16 122616 8122616 1 Channel Weld Assy.
80983 8080983 1 Screw, Set, Square Hd., Cup Point, 3/8°x 2*
. 84969 8084969 1 Nut, Hex, Jam, 3/8*
17 124150 8124150 1 Washer, Special
87909 8087909 1 Screw, Cap, HH, G5, 1/2" x 1*
88871 8088871 1 Nut, Lock, GC, 1/2°
18 122617 8122617 1 Bracket Bearing Weld Assy.
Includes: Ref. 19
87659 8087659 1 | Fitting, Grease, Self-Tapping, 45°, 1/4"-28
83434 8088434 2 | Screw, Cap, HH, 3/8" x 3/4"
88206 8088206 1 Screw, Cap, HH, 3/8" x 1*
80702 8080702 3 Washer, 3/8"
80680 8080680 1 Washer, Lock, 3/8"
88902 8088902 2 | Nut, Lock, G5, 3/8"
AR - As Required

5089021 January, 1995
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890W/990W
WINDROW PICK-UP

FIG.2 - AUGER & AUGER DRIVE - 830W
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® 890W/990W
WINDROW PICK-UP
. FIG.2-  AUGER & AUGER DRIVE - 890W
SCHNECKE & SCHNECKE ANTRIEB
COMMANDE VIS SANS FIN & VIS SANS FIN
COCLEA DE PROPLUSION COCLEA
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
19 27639 8027639 4 Bushing
20 27696 8027696 AR | Washer, Spacer
21 122619 8122619 1 | Clutch Assy., Ship
Includes: Ref. 22 thru 28
87053 8087053 1 Key, Woodruff, #127, 1/4" x 2-1/8"
22 122672 8122672 1 Hub, Clutch
23 127434 8127434 2 Disc, Friction
@® = 49842 8049842 1 | Sprocket 33T
Includes: Ref. 25
24 138340 8138340 1 Sprocket, 38T, Optional
(] Includes: Ref. 25
25 49686 8049686 1 Bushing
26 49683 8049683 1 Plate, Clutch
27 121092 8121092 1 | Washer, Spring
28 126287 8126287 1 Washer, Special
88011 8088011 3 Screw, Cap, HH, 3/8" x 1-1/4"
29 48360 8048360 AR | Washer, Special
30 40974 7040974 2 | Ring, Retaining
31 574844 8574844 1 Bearing
‘ 32 38260 8038260 1 Collar
33 710696 8710696 1 Plate Bearing Weld Assy.
34 710694 8710694 1 Handle Weld Assy.
35 37851, 8037851 1 Pin, Cotter, Hair
36 122624 8122624 1 Shaft
37 225506 8225506 1 Sprocket & Hub Weld Assy.
C 40309 8040309 1 | Sprocket Weld Assy., Optional
84241 8084241 1 Key, Woodruff, #D, 5/16° x 1-1/4"
87616 8087616 1 Screw, Set, Square Hd., Cup Point, 3/8° x 3/4"
o 84969 8084969 1 | Nut, Hex, Jam, 3/8*
38 43048 8046043 2 Bearing, Flange
88703 8088703 3 Screw, Cap, HH, G5, 3/8" x 5/8"
80680 8080680 3 Washer, Lock, 3/8"
39 38767 8038767 1 Collar, W/Set Screw
80429 8080429 1 Screw, Set, Hex Socket, Cup Point, 5/16" x 5/16°
40 38766 8038766 1 Bearing
4 792647 8792647 1 Sprocket & Hub Weld Assy., 24T, RC50
792644 §792644 1 Sprocket & Hub Weld Assy., 20T, RC50, Optional
84361 8084361 1 Key, Woodruff, #21, 1/4" x 1-1/4°
88274 8088274 1 Screw, Set, Square Hd., Cup Point, 3/8"x 1*
84969 8084969 1 Nut, Hex, Jam, 3/8°
AR- As Required

5089021 January, 1995
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890W/990W
WINDROW PICK-UP

FIG.2-

AUGER & AUGER DRIVE - 830W

January, 1995
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NSS - Not Serviced Separately

_ 890W/990W
WINDROW PICK-UP
FIG.2- AUGER & AUGER DRIVE - 890W
SCHNECKE & SCHNECKE ANTRIEB
COMMANDE VIS SANS FIN & VIS SANS FIN
COCLEA DE PROPLUSION COCLEA
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
42 645435 8645435 1 Drive Chain Assy., RC50, 72 Pitches
25805 8025805 AR | Link, Roller, RCS0
42472 8042472 AR | Link, Connector, RC50
25816 8025816 AR | Link, Offset, RCS0
43 122615 8122615 1 | Sheave Clutch & Bearing Assy.
Includes: Ret. 44
44 44776 8044776 1 Bushing
45 122325 8122325 1 ] Clutch
87414 8087414 1 | Fitling, Grease, Straight, Self-Tapping, 1/4-28
46166 8046166 1 | Key, Woodruff, Special Hypro
46 33486 8033486 1 | Spring, Clutch
47 675 8000675 AR | Washer, Specia
43 712612 8712612 1 Shield Weld Assy.
Includes: Ref. 49 & 50
87255 8087255 2 | Screw, Machine Truss Hd., 5/16" x 5/8"
80701 8080701 1 | Washer, 1/4*
145458 8145458 2 Nut, Lock, 5/16" USR
84878 8084878 1 Wingnut, 1/4"
49 NSS 1 Pin, Hinge
50 NSS 1 Hinge
87255 8087255 2 Screw, Machine, Truss Hd., 5/16" x 5/8"
80681 8080681 2 | Washer, Lock, 5/16°
84943 8084943 2 | Nut, Hex, 5/16°
AR - As Required

5088021

January, 1995



1-16
890W/990W
WINDROW PICK-UP

FIG.3- PICK-UP & PICK-UP DRIVE - 830W

January, 1995
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890W/990W
[ _ WINDROW PICK-UP
FIG.3- PICK-UP & PICK-UP DRIVE - 890W '
. AUFSAMMLER & AUFSAMMLER ANTRIEB
COMMANDE RAMASSEUR & RAMASSEUR
PROPULSION RACCOGLITORE & RACCOGLITORE
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 134532 8134532 3 | DiscWeld Assy.
88019 8088019 6 Screw, Set, Square Hd., Cup Point, 5/16° x 3/4*
84968 8084968 6 | Nut, Hex, Jam, 5/16°
2 9800710 9800710 3 | Tooth Pipe Weld Assy.
3 672 8000672 AR | Washer, .031" (.787mm) Thick
4 673 8000673 AR | Washer, .060" (1.524mm) Thick
5 674 8000674 AR | Washer, .125" (3.175mm) Thick
’. 6 131673 8131673 42 | Finger, Pick-up
7 136137 8136137 42 | Spacer, Tooth
8 134921 8134921 42 | Bracket, Pick-up Tooth
‘ ] 130891 8130891 42 | Bolt
280736 8280736 36 | Nut, Lock, GC, 5/16"
10 136736 8136736 1 Cam, Outer
" 136735 8136735 1 Cam, Inner
280503 8280503 3 | Bolt, Round Hd., Short Sq. Neck, 3/8" x 1*
80680 8080680 3 Washer, Lock, 3/8"
84944 8084944 3 | Nut 38"
12 249062 8249062 3 | Foliower, Cam
88130 8088130 3 Nut, Lock, GB, 1/2" UNF
. 65319 8065319 6 | Washer, 1/2° SAE
13 692733 8692733 1 | Guard, Pick-Up, Left
280857 8280857 2 | Screw, Self-Tapping, HH, G5, 5/16" x 1/2*
14 134526 8134526 27 | Guard
280857 8280857 108 | Screw, Self-Tapping, HH, G5, 5/16" x 1/2*
15 225509 8225509 1 | Guard, Pick-Up, Right
280857 8280857 2 | Screw, Self-Tapping, HH, G5, 5/16* x 1/2*
. 16 9801524 9801524 1 | Shaft, 83.88"Lg.
87398 8087398 2 | Pin, Cotter, 3/16" x 1-1/4"
17 43056 8043056 4 | Flange, Bearing
. 87872 8087872 3 Screw, Cap, HH, G5, 5/16" x 3/4"
88992 8088992 3 | Bol, Round Hd., Short Sq. Neck, 5/16" x 1*
80681 8080681. 6 Washer, Lack, 5/16"
84943 8084943 6 | Nut5/16°
18 50775 8050775 2 | Bearing, Hex Bore
19 126289 8126289 2 Spacer, Shaft
20 225511 8225511 1 Sheave Weld Assy.
21 284063 8284063 1 V-Beit
2 129630 8129630 1 | Armidler Weld Assy.
87398 8087398 1 Pin, Cotter, 3/16" x 1-1/4"
23 87364 8087364 2AR | Washer, 1/2° SAE
24 126027 8126027 1 Idler Assy.
87974 8087974 1 Screw, Cap, HH, G5, 1/2° x 3/4"
80679 8080679 1 Washer, Lock, 1/2"
84970 8084970 1 | Nut, Jam, 12
. AR- As Required

5089021 January, 1995
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890W/990W
WINDROW PICK-UP

FIG.3- PICK-UP & PICK-UP DRIVE - 880W

January, 1995
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890W/990W
WINDROW PICK-UP

FIG.3- PICK-UP & PICK-UP DRIVE - 830W
AUFSAMMLER & AUFSAMMLER ANTRIEB
COMMANDE RAMASSEUR & RAMASSEUR
PROPULSION RACCOGLITORE & RACCOGLITORE

REF | FN PART NUMBER FINS | YRSN |QTY DESCRIPTION
25 65939 8065939 1 | Clamp
280879 8280879 1 | Bot, Carmiage, 3/8"x 2"
80702 8080702 1 | Washer, 38"
80680 8080680 1 | Washer, Lock, 3/8°
84944 8084944 1 | Nut3p
|26 34490 8034490 1 | Spring
@\ 36835 8036835 1 | Eyebolt
84944 8084944 2 | Nut3s
28 54770 8054770 3 | Bearing
@ = 54695 8054695 3 | Canier, Bearing
88639 8088639 6 | Bot, Round Hd., Short Sq. Neck, G5, 3/8" x 3/4"
80680 8080680 6 | Washer, Lock, 3/8"
84944 8084944 6 | Nut3s
30 136521 8136521 3 | Pin, Cotter, Harderied
31 41894 8041894 1 | Cap
87872 8087872 3 | Screw, Cap, HH, 5/16" x 3/4"
80664 8080664 3 | Washer,5/16*
80681 8080681 3 | Washer, Lock, 5/16*

5088021 January, 1995
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890W/990W
WINDROW PICK-UP

FIG. 4 - WHEEL & ROLLER BUNDLE - 830W
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890W/990W
A WINDROW PICK-UP
FIG.4- WHEEL & ROLLER BUNDLE - 830W
RAD & FUHRUNGSROLLE
ROULEAU & ROUE
RODILLO & RUEDA
REF | FN PART NUMBER FINIS -} YR/SN QryYy DESCRIPTION
1 786547 8786547 1 Bracket, R.H.
87670 8087670 2 | Screw, Cap, HH, G5, 12" x 1-1/4*
64263 8064263 AR | Washer
36823 8036823 AR | Shim
143479 8143479 2 Washer, Hardened
2 786546 8786546 1 Bracket, L.H.
87670 8087670 2 Screw, Cap, HH, G5, 1/2" x 1-1/4"
64263 8064263 AR | Washer
36823 8036823 AR | Shim
143479 8143479 2 Washer, Hardened
3 762537 8762537 1 Mount, Bearing, L.H.
87689 8087689 2 | Screw, Cap, HH, G5, 1/2" x 1-1/2"
143479 8143479 2 | Washer, Special
280431 8280431 2 Nut, G5, 1/2
4 762538 8762538 1 Mount, Bearing, R.H.
87689 8087689 2 | Screw, Cap, HH, G5, 1/2" x 1-1/2"
143479 8143479 2 | Washer, Special
280431 8280431 2 Nut, G5, 1/2"
5 772352 8772352 1 Shaft Weld Assy.
603373 8603373 1 Nut, Jam, Slotted
87400 8087400 1 Pin, Cotter, 3/16" x 2"
6 773052 8773052 1 Tab
7 26129 8026129 AR | Washer
8 772305 8772305 2 Hub
87414 8087414 2 Fitting, Lube, 1/4"-28
] 245532 8245532 AR | Washer
10 612121 8612121 4 | Spacer
1 136376 8136376 4 | Sea
12 132710 8132710 4 | Cone, Bearing
13 132709 8132709 4 | Cup, Bearing
14 762422 8762422 1 Roller
15 699954 8699954 1 Angle Weld Assy.
280831 8280831 2 | Screw, Cap, HH, G5, 1/2"x 8"
143479 8143479 4 | Washer, Special
280431 8280431 2 | Nut, G5, 12"
AR - As Required
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890W/990W
WINDROW PICK-UP

FIG. 4 -

WHEEL & ROLLER BUNDLE - 830W
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890W/990W
* WINDROW PICK-UP
FIG. 4- WHEEL & ROLLER BUNDLE - 830W
RAD & FUHRUNGSROLLE
ROULEAU & ROUE
RODILLO & RUEDA
REF | FN PART NUMBER FINIS YR/SN QrY DESCRIPTION
16 289668 8289668 1 Shaft Weld Assy.
603373 8603373 1 Nut, Jam, Slotted
87400 8087400 1 Pin, Cofter, 3/16" x 2"
26402 8026402 AR | Washer
17 76165 8076165 2 Hub
18 612120 8612120 2 +| Cover
19 136377 8136377 1 Wheel
20 36255 8036255 1 Tire, 4 Ply, 4.00-8 Smooth Tread
21 25447 8025447 1 Tube, 4.00-8
22 765635 8765635 1 Stand Weld Assy.
23 28267 8028267 1 Pin
24 37851 8037851 1 Pin, Cotter, Hair
25 786739 8786739 1 Channel Weld Assy.
88062 8088062 4 Screw, Cap, HH, G5, 5/8° x 1-1/2"
130358 8130358 4 Washer, Special
AR- As Required
5089021 January, 1995
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890W/990W
WINDROW PICK-UP
FIG.5- SKID SHOE - 830W
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890W/990W
WINDROW PICK-UP

FIG.5- SKID SHOE - 830W
GLEITSCHUH
MACHOIRE
ZAPATA

REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION

1 9820248 9820248 2 Shoe Weld Assy.
88428 8088428 4 Screw, Cap, HH, G5, 3/8" x 1-3/4"
87670 8087670 2 Screw, Cap, HH, G5, 1/2" x 1-1/4'
80680 8080680 4 | Washer, Lock, 3/8"
84944 8084944 4 Nut, 3/8"
88871 8088871 2 Nut, Lock, GC, 3/8"

2 52387 8052387 4AR | Pad

3 224165 8224165 2 Strap Weld Assy.
280146 8280146 4 Screw, Self-Tapping, HH, 5/16"x 1"
88044 8088044 2 Screw, Cap, HH, G5, 3/8" x 1-1/2°
80681 8080681 4 | Washer, Lock, 5/16"
80680 8080680 2 Washer, Lock, 3/8°
84944 8084944 2 Nut, 3/8"

4 786743 8786743 2 | Support Weld Assy.
87670 8087670 8 Screw, Cap, HH, G5, 1/2" x 1-1/4"
80679 8080679 8 Washer, Lock, 1/2"

5 786548 8786548 2 Channel Weld Assy.
87670 8087670 4 Screw, Cap, HH, G5, 1/2° x 1-1/4*
87364 8087364 4 | Washer, 1/2° SAE
80679 8080679 4 | Washer, Lock, 1/2"

5089021 January, 1995
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890W/990W
WINDROW PICK-UP

FIG.6- TRANSPORT WHEEL DRIVE - 830W

January, 1995
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890W/990W
WINDROW PICK-UP
FIG.6- TRANSPORT WHEEL DRIVE - 890W
TRANSPORT RADANTRIEB
TRANSMISSION SUR ROUE TRANSPORT
TRACCION DE RUEDA TRANSPORTE
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 25479 8025479 2 | Wheel, Steel
87414 8087414 2 | Fitting, Grease, Seif-Tapping, Straight, 1/4'-28
2 121728 8121728 2 | Shatt, Dolly
87398 8087399 4 | Pin, Cotter, 3/16" x 1-1/4*
3 27531 8027531 2 | Washer, Special
5089021 January, 1995
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890W/990W
WINDROW PICK-UP

FIG.7-  MAIN FRAME - 930W

January, 1995
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890W/990W
WINDROW PICK-UP
FIG.7- MAIN FRAME - 930W
HAUPT FUNDAMENT RAHMEN
CHASSIS PRINCIPAL
BATIDOR PRINCIPAL
REF | FN PART NUMBER FINS | YR/SN Qry DESCRIPTION
1 86505961 6505961 1 Main Frame Weld Assy., Replaces P/N 9800237
2 136544 8136544 1 Guide, Crop, LH.
280430 8280430 2 | Bolt, Carriage, G5, 3/8" x 3/4"
88682 8088682 2 Bolt, Carriage, G5, 3/8" x 1*
80702 8080702 4 | Washer, 3/8"
247780 8247780 4 Nut, Lock, 3/8" USR
3 136545 8136545 1 Sheet
280327 8280327 9 Bolt, Carriage, G5, 5/16" x 3/4°
145458 8145458 9 | Nut, Lock, 5/16° USR
4 136545 8136545 1 Guide, Crop, R.H.
280430 8280430 2 Bolt, Carriage, GS, 3/8" x 3/4
88682 8088682 2 | Bolt, Carriage, G5, 3/8" x 1*
80702 8080702 4 | Washer, 3/8"
247780 8247780 4 | Nut, Lock, 3/8" USR
5 9800588 9800588 2 Angle
280327 8280327 5 Bolt, Carriage, G5, .31 x.75
145458 8145458 5 | Nut, Flange, 5/16" USR
80702 8080702 AR | Washer, .38
6 136537 8136537 1 Stripper
280430 8280430 AR | Bolt, Carriage, GS, 3/8" x 3/4"
247780 8247780 AR | Nut, Lock, 3/8" USR
7 692041 8692041 1 Strap Weld Assy.
88639 8088639 2 Bolt, Short Sq. Neck, G5, .38x.75 -
247780 8247780 2 | Nut, Lock, 3/8" USR
271288 8271288 1 Screw, Seif-Locking, HWH, 5/16" x 5/8" USR
8 763402 8763402 1 Bracket Weld Assy.
714555 8714555 1 Screw, Lock, G5, 3/8" x 1" USR
247780 8247780 1 Nut, Lock, 3/8" USR
] 692036 8692036 1 Shield Weld Assy., LH.
698716 8698716 2 Wingnut
10 692042 8692042 1 Shield Weld Assy., Front, LH.
271288 8271288 4 Screw, Lock, 5/16" x 5/8" USR
11 689771 8689771 1 Shield Weld Assy.
271288 8271288 1 Screw, Lock, 5/16" x 5/8" USR
145458 8145458 1 Nut, Lock, 5/16* USR
AR- As Required
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890W/990W
WINDROW PICK-UP

FIG.7 - MAIN FRAME - 930W
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(1) -

890W/930W
WINDROW PICK-UP
FIG.7- MAIN FRAME - 930W
HAUPT FUNDAMENT RAHMEN
CHASSIS PRINCIPAL
BATIDOR PRINCIPAL
REF | FN PART NUMBER FINIS YR/SN QrY DESCRIPTION
12 9846006 9846006 2 | Channel Weld Assy., Replaces P/N 690581 & 9800585
87670 8087670 4 | Screw, Cap, HH, G5, 1/2" x 1-1/4"
80700 8080700 4 | Washer, 1/2°
80679 8080679 4 | Washer, Lock, 1/2"
13 44612 8044612 2 | Spacer
280165 8280165 2 | Screw, Cap, HH, G8, 3/8" x 1-1/4°
80702 8080702 2 | Washer, 3/8'
80680 8080680 2 | Washer, Lock, 3/8"
84944 8084944 2 Nut, 3/8"
14 (1) | NS 1 Windguard Weld Assy., Standard
87041 8087041 3 Pin, Cotter, 1/4" x 1-3/4
9800957 9800957 3 | Washer, Special
15 691806 8691806 1 Shield Weld Assy., RH.
271288 8271288 3 | Screw, Lock, 5/16" x 5/8" USR
16 762537 8762537 2 Mount, Bearing, L.H.
87689 8087689 2 | Screw, Cap, HH, G5, 1/2"x 1-1/2*
143479 8143479 2 | Washer, Special
280431 8280431 2 Nut, G5, 1/2°
17 762538 8762538 1 Mount, Bearing, R.H.
87689 8087689 2 | Screw, Cap, HH, G5, 1/2" x 1-1/2°
143479 8143479 2 | Washer, Special
280431 8280431 2 Nut, GS, 1/2°
18 772352 8772352 1 Shaft Weld Assy.
87414 8087414 1 Fitting, Lube, 1/4°
603373 8603373 1 Nut, Jam, Slotted
87400 8087400 1 Pin, Cotter, 3/16" x2"
19 773052 8773052 1 Tab
20 26129 8026129 AR | Washer
21 772305 8772305 2 | Hub
87414 8087414 2 Fitting, Lube, 1/4"-28
2 245532 8245532 AR | Washer
23 612121 8612121 2 | Spacer
24 136376 8136376 2 | Sea
25 132710 8132710 2 | Cone, Bearing
26 132709 8132709 2 | Cup, Bearing
27 762422 8762422 1 Roller

Components of the Heavy Duty Windguard Assy. When changing from Standard to Heavy Duty

Ref. 38 thru 42 must be ordered.

- As Required
NS -

Not Stocked

5083021

January, 1995




1-32
890W/990W
WINDROW PICK-UP

FIG.7- MAIN FRAME - 930W
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AR-

Ref. 38 thru 42 must be ordered.
As Required

(1)- Components of the Heavy Duty Windguard Assy. When changing from Standard to Heavy Duty

890W/990W
WINDROW PICK-UP
FIG.7- MAIN FRAME - 390W
HAUPT FUNDAMENT RAHMEN
CHASSIS PRINCIPAL
BATIDOR PRINCIPAL
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
28 699954 8699954 1 | Angle Weld Assy.
280831 8280831 2 | Screw, Cap, HH, GS, 1/2"x 8"
143479 8143479 4 | Washer, Special
280431 8280431 2 | NutGS, 12
29 289668 8289668 1 Shaft Weld Assy.
603373 8603373 1 Nut, Jam, Slotted
87400 8087400 1 Pin, Cotter, 3/16" x 2"
26402 8026402 AR | Washer
30 76165 8076165 2 | Hub
31 612120 8612120 2 Cover
32 136377 8136377 1 | Wheel
33 36255 8036255 1 Tire, 4 Ply, 4.00-8 Smooth Tread
34 25447 8025447 1 | Tube, 4.00-8
35 765635 8765635 1 Stand Weld Assy. -
36 28267 8028267 1 Pin
37 37851 8037851 1 Pin, Cotter, Hair
38 (1) 19846001 9846001 1 Windguard Weld Assy., Heawy Duly, Replaces P/N 9800615
87041 8087041 3 | Pin, Cotter, 4" x 3/4"
39 (1) | 529738 8529738 1 Flat
88685 8088685 1 | Screw, Cap, HH, G8, 5/8" x 1-1/2"
80299 8080299 1 | Washer, 5/8"
280374 8280374 1 Nut, 5/8"
84057 8084057 1 | Washer, Lock, 5/8"
40 (1) 19800957 9800957 3 | Washer
41 (1) | 9602088 9602088 1 Spring
42 (1) | 9820374 9820374 1 Spring Holder Assy.
87845 8087845 1 | Screw, Cap, HH, G5, 1/4" x 2-1/2"
280129 8280129 1 Nut, Lock, 1/4" USR
43 9800587 9800587 1 Angle
44 28285 8028285 1 Spring
45 9602087 9602087 1 Holder
280129 8280129 1 Nut, Lock, GB, 1/4"
87845 8087845 1 | Screw, Cap, HH, G5, 1/4" x 2-1/2"
127567 8127567 Decal Set, 990W

5089021
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890W/990W
WINDROW PICK-UP

FIG. 8- AUGER & DRIVE - 930W
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890W/390W
WINDROW PICK-UP
FIG. 8- AUGER & DRIVE - 930W
SCHNECKE & ANTRIEB
COMMANDE & VIS SANS FIN
PROPULSION & COCLEA
REF | FN PART NUMBER FINIS YR/SN QrY DESCRIPTION
1 136556 8136556 1 Shaft
87399 8087399 2 | Pin, Cotter, .19x1.75
2 146258 8146258 AR | Washer, Spacer, 2-1/4" O.D. x 1-1/4'LD. x 16 Gauge Thick
3 26096 8026096 AR | Washer, Spacer, 2-1/2° 0.D.x 1-9/32" LD. x ¥16" Thick
4 136530 8136530 1 Hub, Clutch
87414 8087414 1 Fitting, Lube, Short, 1/4"-28
5 29840 8029840 2 | Spring, Clutch
6 29860 8029860 2 | Pin, Clutch
7 136529 8136529 1 Plate, Clutch
8 136540 8136540 1 Sprocket, 18T
280165 8280165 4 | Screw, Cap, HH, G8, 3/8" x 1-1/4°
80680 8080680 4 | Washer, Lock, 3/8"
9 38767 8038767 4 | Collar, Locking, W/Set Screw
80429 8080429 4 | Screw, Set, Hex Socket, 5/16" x5/16"
10 38766 . 8038766 3 Bearing
1 9615180 9615180 1 Housing, Bearing
87702 8087702 1 Screw, Machine, Flat Hd., 3/8" x 1
88044 8088044 3 | Screw, Cap, HH, G5, 3/8" x 1-1/2*
80680 8080680 4 | Washer, Lock, 3/8"
84944 8084944 4 | Nut, 38"
12 29962 8029962 3 | Washer, 13/32"LD. x 1-1/8" O.D. x 1/8" Thick
13 28384 8028384 6 | Spacer
14 781119 8781119 1 Plate Weld Assy.
280644 8280644 1 Bolt, Self-Tapping, HH, 3/8" x 2"
84944 8084944 1 Nut, 3/8"
15 182937 8182937 2 | Flangette
88632 8088632 2 | Bolt, Carriage, G5, 3/8" x 1-1/2*
88678 8088678 1 Bolt, Carriage, G5, 3/8° x 1-3/4*
80702 8080702 3 | Washer, 3/8"
80680 8080680 3 | Washer, Lock, 3/8"
84944 - 8084944 3 | Nut, 38"
16 76836 8076836 1 Bearing
17 146258 8146258 AR | Washer
18 136617 8136617 1 Hub, Clutch
19 127434 8127434 2 Disc, Friction
20 136618 8136618 1 Sprocket & Bushing, 28T
Includes: Ref. 21
21 49686 8049686 1 Bushing
22 49683 8049683 1 Plate, Clutch
23 121092 8121092 2 | Washer, Spring
24 88616 8088616 3 Bolt, Self-Tapping, HH, G5, 3/8° x 1-1/2"
25 767459 8767459 1 Slip Clutch Assy.
Includes: Ref. 18 thru 24
26 169670 8169670 1 Roller Chain Assy., RC60, 72 Pitches
25808 8025808 AR | Link, Roiler
25812 8025812 AR | Link, Connecting
25817 8025817 AR | Link, Offset
AR-  As Required
5089021
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WINDROW PICK-UP

FIG. 8- AUGER & DRIVE - 990W
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890W/990W
WINDROW PICK-UP
FIG.8- AUGER & DRIVE - 990W
SCHNECKE & ANTRIEB
COMMANDE & VIS SANS FIN
PROPULSION & COCLEA
REF | FN PART NUMBER FINS - | YRSN QrTY DESCRIPTION
27 769586 8769586 1 Sprocket Weld Assy., 34T
88546 8088456 1 Screw, Cap, HH, G5, 3/8" x 2-1/4*
88902 80883902 1 Nut, Lock, GC, 3/8"
28 9612898 9612898 2 Bearing Housing Assy.
Includes: Ref. 10
280439 8280439 4 | Bolt, Short Sq. Neck, G5, 1/2" x 1-3/4*
80679 8080679 4 | Washer, Lock, 1/2*
280431 8280431 4 Nut, G5, 1/2°
29 767628 8767628 1 Shaft Weid Assy., LH.
87689 8087689 6 | Screw, Cap, HH, G5, 1/2" x 1-1/2"
80679 8080679 6 | Washer, Lock, 1/2°
30 9800534 9800534 1 Auger Weld Assy.
3 690206 8690206 1 Shaft Weld Assy., R.H.
87689 8087689 6 | Screw, Cap, HH, G5, 1/2* x 1-1/2"
80679 8080679 6 Washer, Lock, 1/2°
2 86503607 6503607 6 Channel Weld Assy., Replaces P/N 786060
3 786063 8786063 1 Support
86503609 6503609 1 Support Weid Assy.
280431 8280431 2 | Nut G5, 12"
34 165271 8165271 1 Sprocket, 15T
280435 8280435 1 Bolt, Carriage, GS, 1/2" x 2-1/2"
88871 8088871 1 Nut, Lock, GC, 1/2"
280818 8280818 2 Boit, Carriage, GS, 1/2"x 3"
87364 8087364 JAR | Washer, 1/2" SAE
80679 8080679 2 | Washer, Lock, 1/2"
280431 8280431 2 Nut, Plated, G5, 1/2°
35 67629 8067629 1 Spring
36 216328 8216328 2 Bumper
37 690260 86390260 Arm Weld Assy.
Includes: Ref. 38
87399 8087399 1 Pin, Cotter, 3/16" x 1-3/4"
38 616720 8616720 1 Bushing
39 27531 8027531 2 | Washer
40 49722 8049722 1 Spring
41 46041 8046041 1 Eyebolt
84944 8084944 2 | Nut, 38"
42 636467 8636467 1 Spacer
a- Usedon &BSN 877662
b- Usedon & ASN 877663
AR- As Required
5088021 January, 1995
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890W/390W
WINDROW PICK-UP

FIG. 8-

AUGER & DRIVE - 980W

January, 1885
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890W/990W
WINDROW PICK-UP
FIG.8- AUGER & DRIVE - 990W
SCHNECKE & ANTRIEB
COMMANDE & VIS SANS FIN
PROPULSION & COCLEA
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
43 763369 8763369 1 Bracket
87868 8087868 1 Bolt, Carriage, G5, 172" x 1-1/4*
88955 8088955 1 Bolt, Carriage, G5, 1/2" x 2-3/4*
80700 8080700 1 Washer, 1/2°
80679 8080679 2 Washer, Lock, 1/2°
280431 8280431 2 Nut, G5, 1/2°
44 712612 8712612 1 Shield Weld Assy.
271288 8271288 2 Screw, Lock, 5/16" x 5/8" USR
145458 8145458 2 Nut, Lock, 5/16" USR
80701 8080701 1 Washer, 1/4°
84878 8084878 1 Wingnut, 1/4"
45 712963 8712963 1 Bracket Weld Assy.
46 707372 8707372 1 Bracket
47 86501089 6501089 b 1 Stripper Weld Assy.
87868 8087868 |b 1 Bolt, Carriage, GS, 1/2° x 1-1/4"
80679 8080679 b 1 Washer, Lock, 1/2°
280431 8280431 b 1 Nut, G5, 1/2°

b- Usedon & ASN 877663

5083021
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WINDROW PICK-UP

FIG.8A- FINGER AUGER - 990W
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890W/990W
WINDROW PICK-UP

FIG.8A- FINGER AUGER - 990W

FINGER SCHNECKE

BARRENA DE

TARIEE DE DOIGT
REF | FN PART NUMBER FINIS - | YRSN Qry DESCRIPTION
1 9849206 9849206 1 Auger Weld Assy., Tube
2 9803725 9803725 42 | Screw, Button Hd.
3 288799 8288799 16 | Drive, Auger Finger
4 9849221 9849221 1 Cover
5 26129 8026129 AR | Washer
6 288793 8288793 16 | Holder, Finger
7 88971 8088971 16 | Screw, Set, 5/16"x 1"
8 84968 8084968 16 | Nut, Jam, 5/16"
9 86503337 6503337 16 | Finger, Auger
10 88592 8088532 10 | Nut, Retainer, 5/16"
11 145458 8145458 32 | Nut, Flanged, 5/16"
12 9849219 9849219 1 Shaft Weld Assy.
13 88206 8088206 9 | Screw, Cap, Hex, 3/8"x 1"
14 80680 8080680 9 | Washer, Lock, 3/8"
15 182937 8182937 6 Flangette
16 135241 8135241 3 Bearing, Hex Bore
17 32364 8032364 2 Spacer
18 288302 8288802 1 Block
19 86503335 6503335 1 Shaft Weld Assy.
20 136538 8136538 1 Shaft Weld Assy.
21 88546 8088546 3 | Screw, Cap, 3/8"x 2-1/8"
22 88302 8088302 3 Nut, Lock, 3/8"
23 87405 8087405 1 Screw, Cap, 1/4" x 2-1/4"
24 280129 8280129 1 Nut, Lock, 1/4"
25 87689 8087689 6 | Screw, Cap, Hex, 1/2"x 1-1/2"
26 80679 8080769 6 | Washer, Lock, 1/2°
27 767628 8767628 1 Shaft Weld Assy.
AR- As Required
5089021 January, 1995
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January, 1995

5089021



1-43

| 890W/990W
WINDROW PICK-UP
FIG.9- PICK-UP REEL & DRIVE - 930W
AUFSAMMLER
RAMASSEUR
RACCOGLITORE
REF | FN PART NUMBER FINIS YR/SN QrY DESCRIPTION
1 693515 8693515 1 Chain, Roller, CA2050, 68 Pitches, 67 Links
517801 8517801 AR | Link, Roller
523315 8523315 AR | Link, Connecting
517803 8517803 AR | Link, Offset
2 690263 8690263 1 Arm Idler Weld Assy.
Includes: Ref. 3
87399 8087399 1 Pin, Cotter, 3/16" x 1-3/4"
3 616720 8616720 1 Bushing
4 27531 8027531 YAR | Washer, 1.03" (26.1mm) |.D. x 1.75" (44.45mm) O.D. x
.060" (1.524mm) Thick
5 103244 8103244 1 Idler, Sprocket
87630 -| 8087630 1 Screw, Cap, HH, G5, 5/8" x 2-1/2*
80299 8080299 AR | Washer, 5/8"
84057 8084057 1 Washer, Lock, 5/8"
84947 8084947 1 Nut, 5/8"
6 34490 8034490 1 Spring
7 46041 8046041 1 Eyebolt
84944 8084944 2 Nut, 3/8*
8 146258 8146258 AR | Washer
9 688819 8688819 1 Gear, Drive, 20T
Includes: Ref. 45
10 127434 8127434 2 Disc, Friction
1 138340 . 8138340 1 Sprocket, 38T
Includes: Ref. 12
1 851338 8851338 1 Sprocket, 34T
Includes: Ref. 12
11 143760 8143760 1 Sprocket, 32T
Includes: Ref. 12
1 136560 8136560 i Sprocket, 24T
Includes: Ref. 12
12 49686 8049686 1 Bushing
13 49683 8049683 1 Plate, Clutch
14 121092 8121092 1 Washer, Spring
15 707372 8707372 1 Bracket
16 271776 ‘8271776 3 Bolt, Special
81860 8081860 3 Pin, Cotter, 1/16°x 1"
AR - As Required
50838021 January, 1995
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890W/990W

WINDROW PICK-UP

FIG.9-

PICK-UP REEL & DRIVE - 990W
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890W/990W
WINDROW PICK-UP
FIG.9- PICK-UP REEL & DRIVE - 930W
AUFSAMMLER
RAMASSEUR
RACCOGLITORE
REF | FN PART NUMBER FINS | YRSN Qry DESCRIPTION
17 688917 8688917 1 Washer
18 688817 8688817 1 Gear, Drive, 25T
87399 8087399 1 Pin, Cotter, 3/16" x 1-3/4"
19 130357 8130357 AR | Washer, 1.39" (35.31mm) 1.D. x 2.375" (60.33mm) O.D. x
.060" (1.524mm) Thick
20 121602 8121602 2 | Bearing
21 578189 8578189 4 | Flangette
714555 8714555 6 | Screw, Lock, 3/8"x 1" USR
22 763371 8763371 2 | Spacer
23 646799 8646799 1 Cam, Outer
24 646798 8646798 1 Cam, Inner
88682 8088682 3 | Botlt, Carriage, G5, 3/8"x 1"
247780 8247780 3 | Nut, Lock, 3/8" USR
25 249062 8249062 4 Follower, Cam
65319 8065319 8 | Washer, 1f2°
88130 8088130 4 | Nut, Lock, GB, 1/2" UNF
26 9807938 9807938 4 | Tooth Pipe Weld Assy.
27 54770 8054770 12 | Bearing
28 136521 8136521 12 | Pin, Cotter, Hardened
29 54695 8054695 12 | Canmier, Bearing
280430 8280430 24 | Bolt, Carmiage, G5, 3/8° x 3/4"
88902 8088902 24 | Nut, Lock, GC, 3/8"
30 9800583 9800583 3 | Disc Weld Assy., Replaces P/N 136525
87616 8087616 6 | Screw, Set, Square Hd., 3/8" x 3/4°
84969 8084969 6 | Nut Jam, 3/8"
130357 8130357 3 | Washer
3 572891 8572891 1 Spacer
32 50613 8050613 4AR | Washer
33 9800500 9800500 1 Shaft
87399 8087399 1 Pin, Cotter, .19x1.75
34 131673 8131673 60 | Finger, Pick-Up
35 130891 8130891 60 | Bott, Pick-Up Finger
AR- As Required
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‘ FIG.9- PICK-UP REEL & DRIVE - 990W
AUFSAMMLER
RAMASSEUR
RACCOGLITORE
REF | FN PART NUMBER ANS | YRSN [QryY DESCRIPTION
36 134921 8134921 60 | Bracket, Pick-Up Tooth
37 136137 8136137 60 | Spacer, Pick-Up Tooth
38 280736 8280736 60 | Nut, Lock, GC,5/16"
39 692733 8692733 2 | Guard, Pick-Up Double
280857 8280857 8 | Screw, Setf-Locking, HH, G5, 5/16" x 1/2"
40 134526 8134526 25 | Guard, Pick-Up
280857 8280857 124 | Screw, Self-Tapping, HH, GS, 5/16" x 1/2°
@ |« 690045 8690045 1 | Sheet EndWeld Assy., LH.
87670 8087670 4 | Screw, Cap, HH, G5, 1/2" x 1-1/4"
80700 8080700 4 | Washer, 1/2°
[ ) 80679 8080679 4 | Washer, Lock, 12°
87414 8087414 1 | Fitting, Lube, 1/4-28
42 719062 8719092 2 | Bushing
43 244638 8244638 1 Ring, Retaining
44 9615254 9615254 1 | Cover
714555 8714555 3 | Screw, Self-Locking, HWH, 3/8° x 1" USR
5085021 January, 1995
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DEALER INFORMATION ONLY

QUANTITY FOR
DESCRIPTION PART NO. 5 MACHINES
Locking Collar 38260 2
Bearing 38766 2
Locking Collar 38767 2
Flangette 43048 2
Flangette 43056 4
Bearing 50775 2
Bearing Carrier 54695 2
Bearing 54770 2
Friction Disc 127434 2
V-Beit 1296396 1
Special Boit 130891 18
Pick-Up Finger 131673 18
Disc Weld Assembly 134532 3
Bracket 134921 9
Spacer 136137 9
Cam Follower 249062 3
Bearing 574844 2

5089021
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672 1-17 | 80289 1-33, 1-43 | 88592 1-41
673 1-17 | 80429 1-13,1-35 | 88616 1-35
674 1-17 | 80664 1-19 | 88632 1-35
675 1-15 | 80679 1-11,1-17,1-25 | 88639 1-7,1-9
25447 1-23,1-33 1-31,1-37,1-39 1-19, 1-29
25479 1-27 1-41,1-47 | 88678 1-35
25805 1-15 | 80680 1-7,1-11,1-13 | 88682 1-29, 1-45
25808 1-35 1-17,1-19,1-25 | 88685 1-33
25812 1-35 1-31,1-35,1-41 | 88703 1-13
25816 1-15 | 80681 1-11,1-15,1-17 | 88871 1-7,1-11
25817 1-35 1-19, 1-25 1-25, 1-37
26096 1-35 | 80700 1-31,1-39,1-47 | 88902 1-11,1-37
26129 121,131,141 | 80701 1-15, 1-39 1-41,1-45
26402 1-23,1-33 | 80702 1-11,1-19,1-29 | 88955 1-11,1-39
27531 1-27,1-37, 143 1-31,1-35 | 88971 1-41
27639 1-13 | 80983 1-11 88992 1-17
27696 1-13 | 81860 1-43 | 103244 1-43
28267 1-23,1-33 | 84057 1-33,1-43 | 121092 1-13,1-35, 143
28285 1-9,1-33 | 84241 1-13 | 121602 1-45
28384 1-35 | 84361 1-13 | 121728 1-27
28781 1-11 | 84878 1-15,1-39 | 122325 1-15
29840 1-356 | 84943 1-11,1-15,1-17 | 122615 1-15
29860 1-35 | 84944 1-7,1-11,1-17 | 122616 1-11
29962 1-35 1-19, 1-25, 1-31 122617 1-11
32364 1-41 1-35,1-37,1-43 | 122619 1-13
33486 1-15 | 84947 1-43 | 122624 1-13
34490 1-19,1-43 | 84968 1-17,1-41 | 122672 1-13
36255 1-23,1-33 | 84969 1-11,1-13,145 | 124150 1-11
36823 121 | 84970 1417 | 126027 1-17
36835 1-19 | 87041 1-7,1-31,1-33 | 126287 1-13
37851 1-13,1-23,1-33 | 87053 1-13 | 126289 1-17
38260 1-13 | 87255 1-15 | 127434 1-13, 1-35, 143
38767 1-13 | 87364 1-17,1-25,1-37 | 127567 1-9, 1-33
38766 1-13,1-35 | 87398 1-17 | 129630 1-17
38767 1-35 | 87399 1-27,1-35,1-37 | 130357 1-45
40309 1-13 1-43,1-45 | 130358 1-23
40974 1-13 | 87400 *1-21,1-23 | 130891 1-17,1-45
41894 1-19 1-31,1-33 | 131673 1-45
42472 1-15 | 87405 1-41 132709 1-31
43056 1-11,1-17 | 87414 1-15,1-21,1-27 | 132710 1-21, 1-31
43295 1-11 1-31,1-35,147 | 134526 117, 1-47
43458 1-11 | 87616 1-13,1-45 | 134532 1-17
44612 1-7,1-31 | 87630 1-43 | 134921 1-17,1-47
44776 1-15 | 87659 1-11 135241 1-41
46041 1-11,1-37,143 | 87670 1-21,1-25 | 136137 1-47
43048 1-13 1-31,1-47 | 136376 1-21, 1-31
46166 1-15 | 87689 1-11, 1-21, 1-31 136377 1-23,1-33
48360 1-13 1-37, 1-41 136137 1-17
49683 1-13,1-35,1-43 | 87702 1-35 | 136521 1-19,1-45
49686 1-13,1-35,143 | 87845 1-9,1-33 | 136529 1-35
49722 1-37 | 87868 1-39 | 136530 1-35
49842 1-13 | 87872 1-17,1-19 | 136537 1-29
50613 1-45 | 87909 1-7,1-11 136538 1-41
50775 1-17 | 87974 1-7,1-17 | 136540 1-35
52387 1-25 | 88011 1-7,1-13 | 136543 1-29
54695 1-19,1-45 | 88019 1-17 | 136544 1-29
54770 1-19,1-45 | 88044 1-25,1-35 | 136545 1-29
64263 1-21 | 88062 1-23 | 136556 1-35
64972 1-11 | 88130 1-17,1-45 | 136560 1-43
65319 1-17,1-45 | 88206 1-7, 1-11, 1-41 136617 1-35
65939 1-19 | 88274 1-13 | 136618 1-35
67629 1-37 | 88428 125 | 136735 1-17
76165 1-23,1-33 | 88434 1-11 136736 1-17
76836 1-35 | 88546 1-37, 1-41 138340 1-13, 1-43
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143479 1-7,1-21 | 646798 1-45 | 9800583 1-45
1-31,1-33 | 646799 1-45 | 9800587 1-33
143760 1-43 | 688817 1-45 | 9800588 1-29
145458 1-7,1-9,1-15 | 688819 1-43 | 9800704 17
1-29,1-39, 141 | 688917 1-45 | 9800708 17
145913 1-11 | 690045 1-47 | 9800710 1-17
146258 1-11,1-35,143 | 690206 1-37 | 9800712 1-11
165271 1-37 | 690260 1-37 | 9800907 1-7
169670 1-35 | 690263 1-43 | 9800908 17
182937 1-35,1-41 | 691806 1-31 | 9800957 1-9,1-31,1-33
213404 1-7 | 692036 1-29 | 9801065 17
216328 1-11,1-37 | 692042 129 | 9801524 1-17
224165 1-25 | 692733 - 1-17,1-47 | 9803725 1-41
225506 1-13 | 693515 1-43 | 9807938 1-45
225509 1-17 | 698716 1-29 | 9820248 1-25
225511 1-17 | 689771 1-29 | 9820374 1-33
244638 1-11,1-47 699954 1-21,1-33 9846001 1-33
245532 1-21,1-31 | 703995 1-7 | 9846006 1-7,1-31
247780 1-7,1-9 | 703996 1-7 | 9849206 1-41
1-29,1-45 | 703997 1-7 | 9849219 1-41
249062 1-17,1-45 | 704027 19 | 9849221 1-41
271288 1-29,1-31,1-39 | 704028 1-9 | 86501089 1-39
271776 1-43 | 705787 1-7 | 86503335 1-41
280129 1-9,1-33, 1-41 | 705789 1-7 | 86503337 1-41
280146 1-25 | 707372 1-11,1-39,1-43 | 86503607 1-37
280165 1-31,1-35 | 710694 1-13 | 86503609 1-37
280327 1-29 | 710696 1-13 | 86505961 1-29
280374 1-33 | 712612 1-15, 1-39
280430 1-29,1-45 | 712963 1-39
280431 1-21,1-31,1-33 | 714555 1-29, 145, 1-47
1-37, 1-39 719092 1-47
280435 1-37 | 132709 1-21, 1-31
280439 1-37 762537 1-21,1-31
280497 - 1-7,1-9, 1-11 762538 1-21, 1-31
280503 1-7,1-17 | 763371 1-45
280644 1-35 | 763402 1-29
280736 1-17,1-47 | 765635 1-23,1-33
280818 1-37 | 767459 1-35
280831 1-21,1-33 | 767628 1-37, 1-41
280857 1-17,1-47 | 769586 1-37
280879 1-19 | 772305 1-21, 1-31
284063 1-17 | 772352 1-21,1-31
288302 1-41 | 773052 1-21,1-31
288793 1-41 | 781119 1-35
289668 1-23,1-33 | 785943 1-11
131673 117 785956 -1
763369 1-39 | 786063 1-37
517801 1-43 | 786546 1-21
517803 1-43 | 786547 1-21
523292 1-7 | 786548 1-25
523315 1-43 | 786739 1-23
529738 1-33 | 786743 1-25
572891 1-45 | 792644 1-13
574844 1-13 792647 1-13
575988 1-11 | 795165 1-11
578189 1-45 | 851338 1-43
603373 1-21,1-23 | 288799 1-41
1-31,1-33 9602087 1-9, 1-33
612120 1-23, 1-33 8602088 1-33
612121 1-21,1-31 9612898 1-37
616720 1-37,1-43 9615180 1-35
692041 1-29 | 9615254 1-47
636467 1-37 | 9800500 1-45
645435 1-15 9800534 1-37
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